
 
 

 
Draft Environmental Impact Report  
Tracy Gateway 
 
SCH No: 2001032008 
 
 
 
 
 
 

 
Prepared for: 
 
City of Tracy 
 

 
 
 
Prepared by: 
 
EIP Associates 
 
 
 
April 5, 2002 



 
 
 
 
 
 
 
 

Draft Environmental Impact Report 
Tracy Gateway Project 

 
 
 

Prepared for: 
 

City of Tracy 
Department of Development and Engineering Services 

 
 
 

Prepared by: 
 
 

EIP Associates 
 
 
 
 
 
 
 

April 2002 
 



 

 

1.0 INTRODUCTION 

 

 

 

C:\Users\janisc\Desktop\Tracy Gateway Draft EIR.doc 1-1 

1.0 INTRODUCTION 

 

This section summarizes the purpose of the Environmental Impact Report (EIR) for the Tracy 

Gateway Project and describes the environmental procedures that are to be followed according to 
[...]
fire storage for the Proposed Project and adjacent future development areas.   
 
Water Exchange Program Facilities  
 
To implement the Proposed Project’s water exchange program, the construction of new 
infrastructure (i.e., pipelines, storage, and pump stations) would be needed to deliver non-potable 
water to City parks and recreation areas that currently use potable water supplied by the City.   In 
accordance with existing regulations, the water must be conveyed in a totally separate 
distribution system from the potable water supply.   
 
A pipeline to convey untreated surface water would be installed at the project site.  As illustrated 
in Figure 3-5, the pipeline would exit the site at the intersection of Lammers Road and 11th Street 
and extend east along 11th Street to Presidio Park and Plasencia Field (DB 5).  Existing 
infrastructure already constructed near the intersection of Lammers Road and 11th Street in 
anticipation of a future recycled water supply distribution system would be completed.  To 
continue the one-for-one water exchange to the potable maximum demand of 780 ac-ft/yr, 
additional conveyance lines would be installed to deliver recycled water produced by the 
project’s on-site water reclamation facility (see Wastewater, below) or the City’s Wastewater 
Treatment Plan for irrigating the other parks and fields in the City.  These non-potable pipelines 
would be configured to coordinate with the existing City rights-of-way within major streets to 
establish a looped, reliable system.  Figure 3-6 presents the recycled/non-potable looped system 
for ultimate buildout of the Tracy Gateway Project.  Major non-potable conveyance lines would 
be installed along the following roadway segments: 
 

• Lammers Road, starting from the Proposed Project to Linne Road;  
• Linne Road from Lammers Road to MacArthur Drive;  
• Larch Road from City’s Wastewater Treatment Plant (WWTP) to the intersection of 

Larch Road and MacArthur Drive; 
• MacArthur Drive from Larch Road to Linne Road; 

Formatted: Bullets and Numbering

Formatted: Bullets and Numbering



 
 

3.0  PROJECT DESCRIPTION 
 

 
 
D:\DEIR\3.0 Project Description.doc 3-12  

Figure 3-5 



 
 

3.0  PROJECT DESCRIPTION 
 

 
 
D:\DEIR\3.0 Project Description.doc 3-13  

Figure 3-6 



 
 

3.0  PROJECT DESCRIPTION 
 

 
 
D:\DEIR\3.0 Project Description.doc 3-14  

• Tracy Boulevard from Larch Road to Linne Road; and 
• 11th Street from Lammers Road to MacArthur Drive. 

 
The City would be responsible for implementing a cross-connection program to ensure that 
future potable services are not accidentally connected to the untreated or recycled water system, 
and a public information program (including signage) to notify the public of the use and location 
of non-potable water application.  Professional landscape maintenance contractors would 
maintain areas where untreated surface water would be utilized for irrigation.   
 
Non-Potable Water Supply 
 
The non-potable (irrigation) water supply demand for the Proposed Project would be met entirely 
through the use of untreated surface water supplies provided by WSID in accordance with the 
terms of a will-service letter from WSID to the City of Tracy that is specific to the Proposed 
Project.  WSID water would be delivered to a storage pond in the western part of the project site 
and then pumped from the pond into the non-potable pipe distribution system.  The storage pond 
would have a capacity of approximately 2 million gallons, covering about two acres (see Figure 
3-5, On-Site Non-Potable Water Facilities).   
 
When surplus recycled water generated by the on-site water reclamation facility (see below) 
becomes available, it would be used to replace some of the untreated surface water.  Recycled 
water produced from the City’s expanded and upgraded wastewater treatment plant (WWTP) 
could also be used for irrigation purposes at the Proposed Project.   
 
Wastewater (Sewer) 
 
Wastewater generated by the Proposed Project would be treated at on on-site water reclamation 
facility (WRF) constructed by the Proposed Project and sized specifically to accommodate 
buildout demands of the Proposed Project.  Components and operating features of the WRF are 
described below. 
 
The City of Tracy Wastewater Master Plan prepared in 1993 identified three potential locations 
for regional WRFs that could treat wastewater from the Westside area, which includes the 
project site: the Lammers Road site, the Tracy Hills site and the Valpico Road site.  These 
facilities have not been approved or constructed.  If these regional facilities are developed, the 
City could allow the Proposed Project to connect to them.  Connection of the project site to any 
of these regional facilities would be subject to appropriate environmental review. 
 
On-Site Water Reclamation Facility (WRF) 
 
As shown in Figure 3-7, the WRF and ancillary facilities would be located adjacent to the golf 
course near the golf maintenance building on a one-acre site in the southeast corner of the project 
site.  Figure 3-8 shows the preliminary site design for the WRF.  In addition to a larger building 
that would contain most of the treatment process components, there would be a compost bed,  
 



 
 

3.0  PROJECT DESCRIPTION 
 

 
 
D:\DEIR\3.0 Project Description.doc 3-15  

Figure 3-7 



 
 

3.0  PROJECT DESCRIPTION 
 

 
 
D:\DEIR\3.0 Project Description.doc 3-16  

Figure 3-8 
 



 
 

3.0  PROJECT DESCRIPTION 
 

 
 
D:\DEIR\3.0 Project Description.doc 3-17  

influent and effluent pump station, and effluent storage tank.  The WRF and associated features 
would be within a fenced and locked area, and would include security lighting, appropriate 
signage and landscaping.  
 
The WRF would have an initial first phase average dry weather flow capacity of 0.15 mgd and a 
peak hour wet weather flow capacity of 0.61 mgd.  Ultimately three successive expansions 
would be constructed.  Two of the three expansion phases would provide an additional 0.15 mgd 
of additional average dry weather flow capacity.  The remaining expansion phases (which 
corresponds to Phase 3 of the Proposed Project) would be designed to provide an additional 0.30 
mgd of additional dry weather flow capacity.  Following these expansion phases, the ultimate 
total combined average dry weather and peak hour wet weather flow capacities would be 0.71 
and 2.2 mgd, respectively.   
 
The WRF would be designed and operated to produce effluent that meets or exceeds standards 
consistent with “Disinfected Tertiary Recycled Water” as defined by Title 22 of the California 
Code of Regulations (Division 4, Chapter 3, Section 60301.230) for golf course and landscape 
irrigation and percolation.  If an R&D user in the business park produces an industrial-type 
wastewater, pre-treatment of the wastewater prior to release to the on-site WRF will be required 
by Conditions, Convenants, and Restrictions (CC&Rs) for the Proposed Project. 
 
Construction and operation of the WRF would require permits and approvals by a variety of 
regulatory agencies.  These permits and approvals are listed in Section 3.7, Discretionary 
Actions, Permits, and Approvals, at the end of this chapter. 
 
The following are descriptions of the proposed unit processes. Generally these processes are 
presented in the order in which they occur within the wastewater treatment process from inflow 
into the facility to effluent reuse.   
 
Headworks  
 
The headworks would consist of a 2-millimeter (mm) mechanical screen and a screenings 
washer, compactor, and dumpster.  The screen would be located prior to the pumping station. A 
600-sf building (20 feet wide, 30 feet long, and 20 feet high) containing the screen, screenings 
washer/compactor, and storage bin would be constructed.  One screen and compactor would be 
installed initially with a second screen added in Phase 3.  Washed and compacted screenings 
would be stored in a bin and hauled to a landfill for disposal on a weekly basis. 
 
Influent Pumping Station 
 
The influent pumping station would consist of a belowground concrete wet well with 
submersible pumps.  The wet well would be approximately 12 feet in diameter and sized for the 
ultimate peak-hour wastewater flow. The pump station invert would be approximately 5 feet 
below the invert of the incoming sewer. Initially, two pumps would be installed, with two more 
pumps added in the future as influent flows increase. The wet well would be ventilated and the 
exhaust air sent to an outdoor compost bed located within the one-acre WRF site for odor 



 
 

3.0  PROJECT DESCRIPTION 
 

 
 
D:\DEIR\3.0 Project Description.doc 3-18  

removal.  Furthermore, the below ground wet well will be water proof to prevent ground water 
intrusion. 
 
Membrane Bioreactor (MBR) 
 
For Phase 1, the MBR process would consist of two 80,000-gallon (160,000 gallons total) 
concrete basins constructed with vertical walls, a minimum side water depth of 16 feet, and 
anoxic and aerobic zones.  The basin would be partly buried to allow the structure to be housed 
in a building.  Additional basins would be added to accommodate future phases.  Mixers would 
be used to maintained solids suspension within the anoxic zone.  Air would be introduced 
throughout the aerobic zone with fine bubble membrane diffusers.  Airflow to the basins would 
be automatically controlled to produce an environment within the basins that is conducive for 
biological oxygen demand (BOD5) and nitrogen removal.  Aeration below the membranes would 
be provided to scour the external surface of the hollow fiber membranes, thereby transferring 
activated sludge solids away from the membrane surface.  The MBR process would include 
ZeeWeed ultrafiltration membranes.  This type of membrane replaces the solids separation 
function of secondary clarifiers and sand filters in conventional tertiary facilities.  The 
ultrafiltration membrane has a 0.1-micron pore size that ensures that no particulate matter is 
discharged in the effluent.  The ZeeWeed has been used extensively throughout the world for 
wastewater reuse applications and has been approved by the Department of Health Services for 
Title 22 applications. 
 
Air used within the MBRs would be produced from mechanical blowers, located within the 
blower room.  The room would be constructed with appropriate interior sound insulation.  The 
blower facility would consist of three 20-horsepower (hp) blowers.  The blower rooms would 
also house two air compressors capable of satisfying compressed air demands throughout the 
treatment plant. 
 
Occasionally, the membrane would require removal from the bioreactor tank for cleaning. 
Typical cleaning intervals would be three to six months, depending on site- and influent-specific 
parameters. For this type of cleaning, the membranes would be removed and placed in a separate 
2,100-gallon dip tank and allowed to soak for a period of 5 to 10 hours.  Typically, the dip tank 
contents would consist of a 12.5 percent solution of sodium hypochlorite, which would be 
brought on-site via tanker or delivery trucker on-site only when required.  Sodium hypochlorite 
is a moderately hazardous chemical that would be stored in accordance with the City, State and 
federal regulations that require dual containment. Following membrane cleaning, the sodium 
hypochlorite solution would be slowly fed into the wastewater influent stream over a prolonged 
period of time (approximately one- to two-week period).  Introducing the solution is not 
expected to have any adverse effect on plant performance or effluent quality.  
 
For Phase 1, the MBR system would be housed in a 8,800-sf building (110 feet long, 80 feet 
wide, and 25 feet high).  In addition to the MBR and blowers, the building would also include 
the aerobic digester, solids dewatering system, a laboratory, bathrooms, electrical room, and 
storage area.  The building would be designed to allow for future additions to accommodate plant 



 
 

3.0  PROJECT DESCRIPTION 
 

 
 
D:\DEIR\3.0 Project Description.doc 3-19  

expansions. Ultimately, the building size would be up to 22,500 sf (150 feet wide and 150 feet 
long) to house the treatment system for the ultimate capacity of 0.71 mgd for the project.  
 
Aerobic Sludge Digestion  
 
An aerobic sludge digester and solids dewatering system would be constructed in the same 
building as the MBR system.  For Phase 1, the digester would consist of a 120,000-gallon 
rectangular tank equipped with coarse bubble diffusers supplied with air from the MBR system 
blowers.  Additional digesters would be added with subsequent expansion phases.  The digesters 
would be used to store and stabilize the waste activated sludge discharged directly from the 
membrane bioreactor.  The aerobic digester would stabilize the sludge by aerating the sludge for 
an extended period of time to reduce the volatile solids concentration.  The level of sludge 
stabilization selected as a design parameter for the proposed Tracy Gateway project would 
conform to Class B sludge requirements as defined in federal regulations (Title 40, Code of 
Federal Regulations [CFR], Parts 258 and 503).  Sludge would be periodically removed from the 
aerobic digester after discontinuing the digester aeration for a brief period to allow the biomass 
to settle prior to withdrawal for dewatering. 
 
Biosolids Dewatering and Dewatered Solids Disposal  
 
The dewatering system would be a skid-mounted package dewatering system consisting of a 
progressive cavity pump, polymer feed system, and belt filter press.  The belt press would be 
designed with sufficient capacity to require operation three to five days week for six hours per 
day.  Belt filter press skids would be added with future phases as needed.  Dewatered solids 
would be discharged to a storage bin that would be taken to a landfill for disposal each day that 
the belt press is operated.  It is estimated that the Proposed Project would produce an average of 
approximately 35 cubic feet of dewatered biosolids per day at the initial design capacity of 0.15 
mgd.  Ultimately, the Proposed Project would produce approximately 160 cubic feet of 
dewatered biosolids per day. 
 
Ultraviolet Disinfection (UV) 
 
UV disinfection would be used for effluent disinfection.  UV disinfection would be designed 
based on low-pressure, high-intensity lamps and a transmittance of 55 percent in accordance with 
Title 22 requirements and UV disinfection guidelines for wastewater reuse.  UV disinfection 
facilities would include two covered concrete channels that house arrays of UV lamps, controls, 
and lamp cleaning equipment.  The UV system is a quiet process unaffected by the weather and 
would, therefore, be located outside.    
 
Effluent Storage and Recycled Water Pumping Station 
 
Disinfected effluent would be conveyed to a clearwell for equalization prior to pumping to the 
recycled water distribution system.  The clearwell would hold approximately two hours of 
effluent flow.    
 



 
 

3.0  PROJECT DESCRIPTION 
 

 
 
D:\DEIR\3.0 Project Description.doc 3-20  

Emergency Generator  
  
Emergency power would be provided for all facilities.  A diesel engine generator would be 
designed to accommodate ultimate peak flow conditions at the WRF.  The generator would be 
located either within a building or a weatherproof enclosure and would be screened with a 
concrete block wall to limit noise transmission.  The generator would consist of a diesel-driven 
engine coupled with a turbine type electrical generator.  The electrical system would be designed 
and instrumented to sequentially resume operation of the individual treatment processes once the 
standard power failed, thereby lowering the peak generator demand.  
 
Emergency Storage 
 
Article 10, Section 60341 of the Title 22 California Code of Regulations requires providing a 24-
hour storage period of wastewater in the event the plant experiences a serious malfunction.  A 